
1

PRECIPITATION ASSESSMENT IN WASTEWATER TREATMENT PLANTS

OPERATED FOR BIOLOGICAL NUTRIENT REMOVAL: A CASE STUDY IN 

MURCIA, SPAIN

R. Barata, , A. Bouzasb, N. Martíb, J. Ferrera and A. Secob5

a Dpto. Ingeniería Hidráulica y Medio Ambiente. Universidad Politécnica de Valencia. 

Camino de Vera s/n. 46022 Valencia, Spain

b Dpto. Ingeniería Química, Universidad de Valencia. Doctor Moliner, 50. 46100 Burjassot, 10

Valencia, Spain

Corresponding author. Tel.: +34 96 387 96 18; fax: +34 96 387 76 17.
E-mail address: rababa@dihma.upv.es (R. Barat).



2

Abstract

Murcia Este Wastewater Treatment Plant is the largest wastewater treatment plant of Murcia 

(Spain). The plant operators have continuously found pipe blockage and accumulation of 

solids on equipment surfaces, on the anaerobic digestion and post-digestion processes. This 

work studies the precipitation problems in Murcia Este Wastewater Treatment Plant in order 5

to locate the precipitation sources and its causes from an exhaustive mass balance analysis. 

The DAF thickener and anaerobic digester mass balances suggest that the most part of the 

polyphosphate is released during the excess sludge thickening. Despite the high 

concentrations achieved in the thickened sludge, precipitation does not occur in this point due 

to the low pH. The ammonium and pH increase during the anaerobic digestion provoke that 10

the precipitation takes place mainly inside the digesters and in downstream processes. The 

50.7% of the available phosphate is fixed in the digester: 52.0% precipitates as ammonium

struvite, 39.2% precipitates as hydroxyapatite and the remaining 8.8% is adsorbed on the 

solids surface. Thermodynamic calculations and elemental analysis confirm that potassium 

struvite does not precipitate in the anaerobic digesters.15

Keywords

Anaerobic digestion, precipitation, sludge treatment, struvite, wastewater.

20



3

1. Introduction

Phosphate is the limiting component for growth in most ecosystems. The discharge of 

phosphates in surface waters may lead to eutrophication and blooming of algae. Therefore it 

is essential to control the phosphate emissions. Nowadays, biological phosphorus removal is 

often the preferred technology to achieve the effluent standards (typically in the range of 5

0.5-1 gP/m3).

In biological nutrient removal processes (BNR), phosphates and metal cations are taken up 

and stored as polyphosphates (Poly-P) inside the bacterial cells. These polyphosphates are 

removed from the system in the excess sludge. During the sludge treatment, especially 10

anaerobic digestion, these Poly-P are released to the liquid phase (Wild et al., 1997) 

increasing significantly the phosphate concentration in the system. Moreover, the 

concentration of other ions also increases in the digester: soluble magnesium concentration 

mainly increases due to Poly-P hydrolysis and ammonium concentration increases as protein 

is degraded. The hardness of the influent wastewater also controls the precipitation processes 15

of phosphorus inside the digester since determines Ca+2 and Mg+2 concentration in the 

wastewater. The increase in the concentrations of dissolved components and the high pH 

achieved during anaerobic digestion increase the phosphorus precipitation potential in this 

stage of the treatment system. Different magnesium and calcium phosphates are likely to 

precipitate in the sludge treatment system causing significant operational problems. 20

Accumulation of struvite (MgNH4PO4.6H2O) on pipe walls and equipment surfaces of 

anaerobic digestion and post-digestion processes has been reported as a frequent problem in 

the wastewater treatment industry (Ohlinger et. al., 1998).



4

Dewatering of the anaerobic digested sludge by centrifugation was found to be a critical stage 

for precipitation in many wastewater treatment plants in Germany (Heinzmann and Engel, 

2005). The solid formed was mainly struvite and small portions of different calcium 

phosphate compounds. Downstream of the centrifugation of the sludge, precipitation was so 

significant that the outgoing pipes were fully blocked.5

Struvite precipitation is not simply a problem of BNR treatment works (Parsons and Doyle, 

2004). However, Enhanced Biological Phosphorus Removal (EBPR) processes, which 

produce a Poly-P rich waste sludge, exacerbate struvite and calcium phosphate deposit 

problems in anaerobic sludge digestion. Therefore, in these cases, special attention must be 10

paid to control the formation of these deposits.

Precipitation problems lead to an important increase in the cost of the sludge management 

operations (Neethling and Benish, 2004). Furthermore, these precipitation processes can be 

very important in the recycled streams composition from the sludge treatment causing 15

variations in the dissolved phosphorus concentration that might affect the efficiency of the 

EBPR process. 

The aim of this work is to study the precipitation problems in a large scale wastewater 

treatment plant in order to locate the precipitation sources and its causes from an exhaustive 20

mass balance analysis. This work is the first step before the proposal of solutions trying to 

minimize the uncontrolled precipitation.

25



5

2. Materials and methods

This study has been performed in Murcia Este Wastewater Treatment Plant (WWTP) in order 

to determine the type and extent of phosphate fixation in the waste activated sludge line.

2.1 Murcia Este WWTP5

Murcia Este WWTP was established in 2 000 and is the largest treatment plant of Murcia 

(Spain), with a capacity of 100 000 m3/d. The water line consists in an activated sludge 

process operated for biological nitrogen and phosphorus removal (A2O configuration)

following preliminary treatment and primary sedimentation. The water line consists of three 

identical lines divided in anaerobic, anoxic and aerobic zones each one. In each line the 10

anaerobic, anoxic and aerobic zones are divided into five, three and four compartments,

respectively, with a total volume of 41405 m3 (6429 m3 anaerobic, 4850 m3 anoxic and 30146 

m3 aerobic).

The primary and the secondary excess sludges are concentrated in two gravity thickeners and 15

two dissolved air flotation (DAF) thickeners respectively. Once thickened, both sludges are 

mixed before being anaerobically digested. The anaerobic digestion is carried out in three 

digesters of 6103 m3 per unit. The digested sludge is stored in a secondary digester and 

finally dewatered by centrifugation. The effluents from centrifuges and sludge thickeners are 

recycled to the water line before the primary settler.20

The plant operators have continuously found precipitation problems in the sludge line,

especially during anaerobic digestion and post-digestion processes, which caused pipe 

blockage and accumulation on the surfaces of different devices of the sludge management

system as centrifuge, pumps and digested sludge or supernatant pipes (Figure 1).25



6

2.2. Analytical campaign

To identify the precipitation problems an intensive analytical campaign was carried out under 

normal operation conditions in different points of the sludge line. Figure 2 shows the WWTP 

configuration with the sampling points marked with grey dots. The influent sludge line 

composition to the anaerobic digestion (line 8) was obtained from the mass balance between 5

the primary thickened sludge (line 4) and the excess floated sludge (line 7). Each line was 

sampled four times through two weeks. The parameters analysed were: total suspended 

solids, volatile suspended solids, total phosphorus, phosphate, ammonium, alkalinity, pH and 

total and soluble concentrations of calcium, magnesium and potassium. All the analyses were 

carried out according to the Standard Methods (APHA, 1998). Furthermore, the flow rates10

were measured in all the sludge lines sampled.

2.3. Mass balance

Phosphorus, potassium, magnesium and calcium mass balances can be used to understand the 

chemical fixation mechanisms in the sludge treatment system. However, in order to perform 15

these balances, several assumptions must be taking into account: 

Phosphorus stored as Poly-P is hydrolised during anaerobic digestion (Wild et al., 

1997).

During Poly-P hydrolysis, the release of phosphorus is followed by a release of 

potassium and magnesium at the same ratio as it was observed during the phosphorus 20

uptake (Jardin and Popel, 1994). Values of 0.354 gK/gP and 0.283 gMg/gP 

determined in previous studies (Barat et al., 2005) were used.

Organic matter degradation produces a release of phosphorus (P), potassium (K), 

magnesium (Mg), and calcium (Ca) associated with the content of each element in the 



7

organic matter. This release must be quantified when the mass balances are 

performed. 

There is no chemical fixation of the potassium released in the digester due to the high 

concentration of ammonium reached in it. Only in the case of low ammonium 

concentrations, different authors (Schuiling and Andrade, 1999 and Wilsenach et al., 5

2006) have pointed out that potassium struvite (K-MAP, KMgPO4 6H2O) could 

precipitate instead of ammonium struvite (MAP). 

According to the assumptions listed above, mass balances under steady state conditions can 

be carried out using the following equations:10

From the potassium mass balance (Eq. 1), the potassium released by polyphosphate 

accumulating organisms (PAO) (KPAOrel, M/T) can be calculated, considering that 

KORGrel (M/T) represents the potassium released from organic matter degradation, Qin

and Qout (L3/T) the influent and effluent flow rates and Kin and Kout (L3/T) the influent 15

and effluent soluble potassium concentrations.

ORGrelininoutoutORGrelTOTrelrelPAO KKQKQKKK (1)

The phosphate released by PAO (PPAOrel, M/T) can be calculated (Eq. 2) bearing in 

mind the mass of potassium released per mass of phosphate released. Then, from the 

phosphate mass balance, the phosphate fixed (Pfix (M/T) %Pfix) by precipitation or 20

adsorption can be obtained (Eq. 3 and Eq. 4): being PORGrel (M/T) the amount of 

organic phosphate hydrolysed and Pin and Pout (M/L3) the influent and effluent 

phosphate concentrations.



8

354.0/KP PAOrelrelPAO (2)

outoutPAOrelORGrelininfix PQPPPQP (3)

100·
PPPQ

PP%
PAOrelORGrelinin

fix
fix (4)

The magnesium mass balance can be applied in order to determine the magnesium 

precipitated (Mgprec, M/T and %Mgprec) (Eq. 5 and Eq. 6) considering that MgPAOrel

(M/T) represents the magnesium released by PAO, MgORGrel (M/T) the magnesium 

released by organic matter degradation, Qin and Qout (L3/T) the influent and effluent 5

flow rates and Mgin and Mgout (M/L3) the influent and effluent soluble magnesium 

concentrations.

outoutPAOrelORGrelininprec MgQMgMgMgQMg (5)

100·
MgMgMgQ

Mg
Mg%

PAOrelORGrelinin

prec
prec

(6)

Finally, the calcium precipitated (Caprec, M/T and %Caprec) can be obtained from the 

calcium mass balance (Eq. 7 and Eq. 8), being CaORGrel (M/T) the calcium release due 10

to organic matter degradation, Qin and Qout (L3/T) the influent and effluent flow rates 

and Cain and Caout (M/L3) the influent and effluent soluble calcium concentrations.

outoutORGrelininprec CaQCaCaQCa (7)

100·
CaCaQ

Ca
Ca%

ORGrelinin

prec
prec

(8)

15



9

3. Results and discussion

Table 1 shows the average values of the parameters analysed and the average flow rate for 

each line. Standard deviations are also provided.

3.1. Influent wastewater 5

As can be seen in Table 1, the influent wastewater characterization (line 1) showed high 

concentration of total phosphorus and phosphate (15.8 and 7.3 mgP/l respectively), soluble 

calcium (165.9 mg/l) and soluble magnesium (73.9 mg/l) which indicated the hardness of the 

water and suggested possible precipitation problems throughout the WWTP. Furthermore, 

there was an important difference between total and soluble influent calcium concentration 10